lﬁ ZJ2500A

SUPER HIGH SPEED INTERLOCK SEWING MACHINE

€ H % BA
T F B

OPERATION MANUAL
PARTS BOOK

D E-MiEENINRIRF/IRZA S

Z0JE SEWING MACHINE CO. LTD.



Hg AR CONVERSTON CHART

e . S n _

.m\l.._ ﬁ / _\M\c b;&w \%0 mo\% J.. .. |
L \ » “radp & g s -
SUB- | NEEDLE NEEDLE MAINFEED | KIFF.FEED | PRESSER

MODFL pviven | " pme — s e o SPREADFR LOOPER NEEDLE

FLE i as i PR FEET | ZEFERT R it =k e
2400A—-140M—VF 240 | 10011331 | 10011281 | 10011466 | 10011470 | 10004571
24004~ 148M-VF 248 | 10011386 | 10011381 | 10011466 | 10011470 | 10010042
2500A—156M—VF 356 | 10011608 | 10010834 | 10011466 | 10011470 | 10014315
2500A—164M—VF 364 | 10011266 | 10011332 | 10011328 | 10011327 | 10014105
2403A-140M-VF 240 | 10011331 | 10011330 | 10011366 | 10011369 | 10006032 CRaEAEe 11
2403A-148M-VF 248 | 10011386 | 10011326 | 10011366 | 10011369 | 10014192
25034-156M-VF 356 | 10011608 | 10011378 | 10011366 | 10011369 | 10014304
2503A—-164M—VF 364 | 10011266 | 10011370 | 10011365 | 10011412 | 10014193 | ... .o
25034—-156M—11-VF 356 | 10011608 | 10011383 | 10011391 | 10011390 | 10014304
2503A-156M—-21-VF 356 | 10011608 | 10011371 | 10011367 | 10011362 | 10014304 —
25304—-156M—VF 356 | 10011608 | 10011363 | 10011466 | 10011470 | 10011368 T
2530A—-164M—VF 364 | 10011266 | 10011411 | 10011328 | 10011327 | 10011364
24394-1405—1-VF 240 | 10011331 | 10011317 | 10011672 | 10011667 | 10011319
24394-1485-1-VF 248 | 10011386 | 10014384 | 10011672 | 10011667 | 10011316 TR
25394-1565—1-VF 356 | 10011608 | 10011478 | 10011672 | 10011667 | 10011553
25394-1645—-1-VF 364 | 10011266 | 10011318 | 10011672 | 10011667 | 10011268
24794-064M—VF 264 | 10011266 | 10011411 | 10012212 | 10012207 | 10014243 i i
24794—056M—VF 256 | 10011608 | 10011363 | 10012231 | 10012207 | 10012216




AT A

\uily



PARTS LIST

© 00 3 O O W» W N+~

DO DO D DD DO DN DD = = e e e e e e e
S Ol = W DN~ O O© 0 1O O » wibh — O

H %

PLreasE (1)
PLreaRAE (2)

L ERF

s e e
THhEF
Ak K P AT
BT ERF

36 s SRR 1 F

It AT
BER A

2B BB AT
BRI AT
MG RIS

WAL FIZEAT
HLIRBLARE AT
PR L & (1)
YL & (2)
YL & (3)

CONTENTS

MISCELLANEOUS COVERS (1)
MISCELLANEOUS COVERS (2)
MISCELLANEOUS THREAD EYELETS
MISCELLANEOUS BUSHINGS & EYE GUARD
MAIN SHAFT DRIVING MECHANISE

UPPER SHAFT & NEEDLE THREAD TADKE-UP MECHANISM

NEEDLE BAR MECHANISM

PRESSER FOOT MECHANISM
SPERADER MECHANISM

LOOPER DRIVING MECHANISM

FEED DRIVING COTROOL MECHANISM
FEED DRIVING MECHANISM
LUBRICATING MECHANISM

SUBMODEL EXCLUSIVE PARTS
DIRECTLY DRIVING TYPE EXCLUSIVE PARTS
BELT LOOP EXGLUSIVE PARTS (1)
BELT LOOP EXGLUSIVE PARTS (2)
BELT LOOP EXGLUSIVE PARTS (3)

AN 2 (1) JACKET EXGLUSIVE PARTS (1)
A & E A (2) JACKET EXGLUSIVE PARTS (2)
A & (3) JACKET EXGLUSIVE PARTS (3)
ARG 2L (4) JACKET EXGLUSIVE PARTS (4)

SR
S S
iREay
(SR

SUPPORTING BOARD
THEAD STAND
ATTACHMENT BOX
BOX

=

~

/PAGE

22
24
26
28
30
32
34
36
38
40
42
44
46
48
50
52
o4
56
o8
60
62
64
66
68
70
72




MISCELLANEOUS COVERS (1)

3R (1)

22



HLoE s (1)

MISCELLANEOUS COVERS (1)

1 ==} D=
};\1%407.5 Paﬁ?\lo. AR Description Nfﬁir
1 |20003608 [ 14 Top Cover 1
2 110010697 B2ET (M4 X 12) Screw (M4 X 12) 14
3 [10012294 b 254 i Top Cover Gasket 1
4 110012958 b 55 o 0il Sight Window 1
5 [10011006 S Plug 1
6 |20006670 Tt A Head Cover 1
7 |10010189 THIRS Il 2 Head Cover Gasket 1
8 10013170 B 2E Plug 1
9 120003692 ARG 25 Bed Rear Cover 1
10 10010998 Ml Bed Rear Cover Gasket 1
11 [20003701 JEAR A 42 EEAR Side Cover 1
12 110010795 BRET (M4 X 8) Screw (M4 X 8) 1
13 [10010793 | Washer 2
14 10010832 BRET (M4 X 6) Screw (M4 X 6) 1
15 10010196 BRET (M3 X 3) Screw (M3 X 3) 1
16 [10010831  |#gficse Plug 2
17 [10010790  |#gficse Plug 2
18 (10010794 GG Spring 1
19 10010837 BRET (M4 X 5) Screw (M4 X 5) 2
20 10010694 Y Pin 1
21 10011003 e 4 75 5 T AR Side Cover Holder 1
22 (10011264 BRET (M4 X 8) Screw (M4 X 8) 4
23 110009471 R R Nut 1
24 (10010688 B2ET (M4 X 16) Screw (M4 X 16) 1
25 |10011050 o Seal Pulg 1
26 (10010997 B2ET (M6 X 20) Screw (M6 X 20) 6
27 110011002 JEM S Machine Frame Supporting Bar 4
28 110002840 A Rivet 1
29 (10011009 ST 0il Reservoir Gasket 1
30 110014048 SERY 0il Reservoir 1
31 10011258 g Washer 1
32 (10011259 B2ET (SM3/8” X 24) Screw (SM3/8” X 24) 1
33 (10011262 MHERRUNEY Wind Guide Plate 1




MISCELLANEOUS COVERS (2)

M (2)

24



HLoE B (2)

MISCELLANEOUS COVERS (2)

55 5 o o
on.g Paﬁ?\lo. Sl Pescription Nfﬁber
1 |20003696 ey Cloth Plate 1
2 110003138 B2ET (M4 X 16) Screw (M4 X 16) 3
3 110005692 B2ET (M4 X 10) Screw (M4 X 10) 1
4 110014058 2HE PN Looper Thead Take-up Cover 1
5 110011253 BRET Screw 1
6 |10011261 | Washer 1
7 |10011250 GES Spring 1
8 10011257 B24T (M3 X 2. 5) Screw (M3 X 2.5) 2
9 120003693 JEH A b RE AR Cloth Plate 1
10 110011049 BRET (M4 X 8) Screw (M4 X 8) 3
11 10010999 B2ET (M4 X 15) Screw (M4 X 15) 1
12 110011264 BRET (M4 X 8) Screw (M4 X 8) 10
13 [10011043 Tl R s Bed Top Cover 1
14 10011008 AR R Bed Top Cover Gasket 1
15 10011005 BRET (M4 X 9) Screw (M4 X 9) 8
16 10010792 EHEE b AR 2l A Bed Top Cover 1
17 [10011045 M EE) Gasket 1
18 (10010830 aREkE Pin 1
19 (10010791 GG Spring 1
20 10010796 OJF P 0-ring 1
21 10010835 | Washer 1
22 |10007895 4 el Collar 1
23 |10013170  |#gcdE Plug 7
24 (10011042 JEAR T 5 B Bed Rear Cover 1
25 (10011046 itz Bed Rear Cover Gasket 1
26 |10011255 A T b i 2 A Ball Bearing Housing 1
27 10011000 MHES) Gasket 1
28 (10011044 B2ET (M4 X 10) Screw (M4 X 10) 3
29 (10011256 B B ORISR Pushbutton Stop 1
30 (10010837 BRET (M4 X 5) Screw (M4 X 5) 2
31 (10010829 EFHAE Stitch Plate Support 1
32 |10013872 SE LAY Pin 2
33 (10011047 JE PR G Bed Front Cover 1
34 (10011007 itz Bed Front Cover Gasket 1
35 (20003695 B AR R Front Cover Hinge 1
36 [10010688 B2ET (M4 X 16) Screw (M4 X 16) 2
37 (20003694 JEC AR T B Front Cover 1
38 (10011247 WRET Screw 1
39 10010793 | Washer 2
40 110009074 BRET (M4 X 4) Screw (M4 X 4) 1
41 |10011251 BRET (M4 X 6) Screw (M4 X 6) 1
42 110010790 5 s %€ Plug 2
43 [10011254 LS Spring 1
44 10010837 BRET (M4 X 5) Screw (M4 X 5) 2
45 110011048 BRET (M4 X 7) Screw (M4 X 7) 1
46 110011001 L LRiE i Eyelet Cover 1
47 [10011004 Ext i 0il Cooling Fan Cover 1
48 10011260 B2ET (M5X 12) Screw (M5 X 12) 2
49 [10011249 g Washer 2
50 (10010931 ES) Gasket 1




T & MISCELLANEOUS THREAD EYELETS

26



ML

MISCELLANEOUS THREAD EYELETS

2 3 . Bt
on.g Pafzj?—\lo. 4 Pescription Nfri;lber
1 110002538 Se £ 2R Thread Tension Spring Cap 5
2110004233 GES Spring 3
3 |10004240 GES Spring 2
4 110003111 [ A H Tension Spring Disc Support 5
5 10004231 e 5 i Thread Tension Spring Retainer 5
6 10004238 Je L i Felt 5
7 110003116 Sl ik Tension Disc 10
8 10004232 BRET Screw 5
9 110004236 WA = Tension Post Ferrule 5
10 10004234 FAZR AR Tension Disc Separater 1
11 10004239 X2 ik 2 A Tension Disc Eyelet 5
12110004241 A2 L 2 B Thread Lead-in Guide 5
13 110004235 Sl 2% JEEHi Tension Post Support 1
14 |10011264 IRET (M4 X 8) Screw (M4 X 8) 14
15 (10010758 LA IBURS e Looper Thread Eyelet 1
16 [10010486 astaiiE2E SURS A8 Top Cover Thread Eyelet 1
17 {10010752 L 2l Looper Thread Eyelet 1
18 (10010746 A St 2 Looper Thread Eyelet 1
19 110010692 T2kt 2645 Thread Eyelet Pipe 2
20 |10010693 [T H=$3 Thread Eyelet Pipe Stay 2
21 110010696 gl Washer 2
22 |10009325 BRET Screw 2
23 |10010691 SRR Thread Guide Plate 1
24 110010754 AR I Lt Top Cover Thread Eyelet (Right) 1
25 110010761 gl Washer 2
26 110010750 i Pin 1
27 120002103 Tkl S A SP Device, Complete Set 1
28 (10010753 ik w4 SP Container 1
29 |10010687 B Felt 1
30 110010695 AR Needle Thread Eyelet 1
31 |10010690 BRET Screw 2
32110010499 T bt 2R Needle Thread Eyelet 1
33 |10011049 IRET (M4 X 8) Screw (M4 X 8) 1
34 (10004237 I 2% 5 2 i Top Cover Thread Guide 1
35 110010747 AR I Lt Supplementary Thread Guide 1
36 |10004254 BRET Screw 1
37 110004255 YT 2 Supplementary Tension Disc 2
38 10005522 L Spring 1
39 110004253 WRARE Nut 1
40 110010523 BIFTAAZAET Needle Bow Diaplasis Plate 3
41 110014413 H2ET (M2. 5X 4) Screw (M2. 5X4) 3
42 110013910 EERT S 4Lt Needle Thread Take-up Guard 1
43 (10010760 2R T e 26 e Needle Thread Retainer Support 1




BB AR MISCELLANEOUS BUSHINGS & EYE GUARD

! 2 T ke 6/"

28



B S i AT

MISCELLANEOUS BUSHINGS & EYE GUARD

55 5 L Ko
on.g Pafzj?—\lo. A Description Nfﬁber
1 |10011103 s Bushing 1
2 10008075 gk ¢ 2X80 0il Wick 1
3 [10011104 s Bushing 1
4 10011108 s Bushing 1
5 [10011180 MiE=S) Gasket 2
6 |10011110 s Bushing 1
7 |10011657 MiES) Gasket 1
8 10011106 s Bushing 1
9 |10011116 s Bushing 1
10 [10011105 s Bushing 1
11 {10011112 s Bushing 1
12 [10011115 s Bushing 1
13 [10011113 s Bushing 1
14 [10010936 MiES) Gasket 1
15 (10011119 A Bushing 1
16 [10011117 s Bushing 1
17 [10014068 MiES) Gasket 1
18 (10011109 s Bushing 2
19 10010931 MHES) Gasket 1
20 10011118 s Bushing 1
21 10011114 s Bushing 1
22 10012053 S Plug 1
23 (10010927 MHES) Gasket 1
24 |10011111 s Bushing 1
25 |10011107 s Bushing 1
26 |10010836 s Bushing 1
27 |10013170 S Plug 1
28 |10011462 NS Plug 1
29 110014072 S Plug 1
30 10011895 S Plug 1
31 20002142 AR Eye Guard, Complete Set 1
32 (10011179 ey L Safety Plate Support 1
33 (10011618 BRET (M6X9) Screw (M6X9) 1
34 10011164 LA Safety Plate 1
35 (10011176 B2ET (SM3/32” X 56) Screw (SM3/32” X 56) 2
36 10011167 LA RER Safety Plate Holder 1
37 (10011178 B2ET (SM11/64” X 40) Screw (SM11/64” X 40) 1
38 10011261 Erli) Washer 1
39 10011168 Erli) Washer 1
40 [10011170 IR R Nut 1
41 [10008075 gk & 2X 250 0il Wick 1
42 [10011623 EFAT Needle Bar 1




ER-E 0T MAIN SHAFT DRIVING MECHANISE

30



O

MAIN SHAFT DRIVING MECHANISE

55 5 L Ko
on.g litfs No. AR Pescription Nfﬁber
1 |10010937 G Pulley 1
2 110011966 BRET (M6 X 8) Screw (M6 X 8) 5
3 110010907 BRET (M6 X 6) Screw (M6 X 6) 9
4 110002772 Y Pin 1
5 [10010934 VS RIE 0il Cooling Fan 1
6 |10025870 Itk Bearing 1
7 110011267 BRI P g I A Main Shaft Sprocket 1
8 10025881 Itk Bearing 1
9 110010923 WA 0il Pump Driving Worm 1
10 [10010950 4 Collar 1
11 [10025877 Itk Bearing 1
12 |10010928 45 Lower Shaft 1
13 [10010908 FHEE Lower Shaft Joint 1
14 [10010933 WPk i AL F Looper Thread Take-up, C.Set 1
15 110012014 BRET (M5 X 4) Screw (M5 X 4) 2
16 [10025893 Itk Bearing 1
17 (10004280 S IRE YA ALE Needle Guard Connecting Rod, C.Set 1
18 [10004355 BEL 5 PRE S 0 e Needle Guard Eccentric 1
19 10012162 BRET (M5 X 5) Screw (M5 X 5) 2
20 10010935 Y Pin 1
21 110010930 S5 IREF G NERT Needle Guard Driving Shaft Arm 1
22 (10011376 B2ET (M5X 12) Screw (M5 X 12) 1
23 (10010196 BRET (M3 X 3) Screw (M3 X 3) 4
24 (10011955 PO 5~ Bl Counterwight 1
25 10009600 BRET (M3 X 6) Screw (M3 X 6) 2
26 (10004351 Bt DIReE il Lower Crankshaft 1
27 |10008062 gk & 1. 4X 150 0il Wick 1
28 10009074 BRET (M4 X 4) Screw (M4 X 4) 2
29 |10003587 Itk Bearing 1
30 10009654 £ Collar 1
31 10010932 i Washer 1
32 |10010929 4 el Collar 1
33 10010924 S PRET SR Needle Guard Driving Shaft 1
34 10010925 L A R 48 Needle Guard 1
35 10011051 BEAT (M3. 5X 4) Screw(M3.5X4) 1
36 |10010749 Ao L L YD Supporting Plate Stay 1
37 (10011044 B2ET (M4 X 10) Screw (M4 X 10) 2
38 10010755 1 A B AR 4 R Supporting Plate Stay 1
39 (10011264 BRET (M4 X 8) Screw (M4 X 8) 1
40 10010906 Phek e Supporting Plate 1
41 10009626 B2ET (M3 X 4. 3) Screw (M3 X 4. 3) 2
42 10008265 Fhjl D 3X 300 Laced Wire 1
43 [10014507 2 P2 L Y SR RS S Thread Take-up Eyelet 2
44 [10010696 Erli Washer 3
45 10014508 B2ET (SM1/8” X 44) Screw (SM1/8” X 44) 2
46 110010823 &L AT LR AR Looper Thread Eyelet 1
47 110004254 WRET Screw 1
48 110004255 it Je b Supplementary Tension Disc 2
49 [10005522 LIS Spring 1
50 10004253 R R Nut 1
51 10010905 Pk A P2 8 Cast-off Plate Bracket 1
52 |10013161 BEAT (M3. 5X7) Screw(M3. 5X7) 1
53 |10010824 PhLk ML L Cast-off Plate 1
54 10010904 B2ET (SM9/64” X 40) Screw (SM9/64” X 40) 1




L Ah B P E A UPPER SHAFT & NEEDLE THREAD TADKE-UP MECHANISM

32



Al e PR R A

UPPER SHAFT & NEEDLE THREAD TADKE-UP MECHANISM

55 5 L Ko
on.g Palef—\lo. AR Description Nfri;lber
1 |20003698 Tt Hand Wheel 1
2 110011966 BRET (M6 X 8) Screw (M6 X 8) 2
3 110010907 BRET (M6 X 6) Screw (M6 X 6) 10
4 110025881 Itk Bearing 2
5 (10010950 4 el Collar 1
6 10008146 [\ 25 i ey Timing Belt (Upper) 1
7 [10010952 ol ipa gl A o Upper Shaft Sprocher 1
8 10011163 b Jm 1 Upper Shaft 1
9 10011172 (BEHNIPEE S Upper Shaft Joint 1
10 [10010955 -l B T g Counterweight (Small) 1
11 10011264 BRET (M4 X 8) Screw (M4 X 8) 2
12 10004407 b Sy 1 Upper Crankshaft 1
13 [10008063 gk & 1.5 180 0il Wick 1
14 10011069 BRET (M4 X 4) Screw (M4 X 4) 1
15 (10011072 A A 0il Sleeve 1
16 [10003290 4 el Collar 1
17 [10025896 Itk Bearing 2
18 (10011174 i SN LA Pulg 1
19 10011177 BRET (M6 X 5) Screw (M6 X 5) 2
20 (10004406 [HIZE PR IEAT AL Connecting Rod 1
21 10011052 BRENAR S 17 X Guide Fork 1
22 (10011068 B2ET (SM1/8” X 44) Screw (SM1/8” X 44) 2
23 10004409 T2 PR3k thAn Driving Lever 1
24 10009008 B24T (M6 X 16) Screw (M6 X 16) 1
25 (10010953 B24T (M5 X 10) Screw (M5 X 10) 1
26 |10010954 | Washer 1
27 |10011171 g Washer 1
28 |10010959 TR A0 Driving Shaft 1
29 110010956 [T 2R P 24 s Bracket 1
30 10005537 | Washer 1
31 (10010958 B2ET (M5 X 14) Screw (M5 X 14) 1
32 (10010960 [ 2k Pk Needle Thread Take-up 1
33 (10010957 PP A Top Cover Thread Take—up 1
34 10013159 BT (M3. 5X 7. 5) Screw(M3.5X7.5) 2




AT NEEDLE BAR MECHANISM

34



EHAT B

NEEDLE BAR MECHANISM

55 5 o Ko
on.g Palef—\lo. AR Description Nfri;lber
1 [10013191 ARaE: S5 7as Needle Bar Thread Eyelet 1
2 110010904 B2ET (SM9/64” X 40) Screw (SM9/64” X 40) 1
3 |10011623 EFAT Needle Bar 1
4 10011103 s Bushing 1
5 [10008075 gk & 2X80 0il Wick 1
6 |10011104 s Bushing 1
7 |10011616 EI AR & AT Needle Bar Bracket 1
8 110011044 B2ET (M4 X 10) Screw (M4 X 10) 1
9 |* i Needle Clamp 1
10 110009255 B2ET (SM1/8” X 44) Screw (SM1/8” X 44) 4
11 (10011349 EFeat 2 Thread Retainer Disc Support 1
12 10011345 EFe it 28 AR Needle Thread Retainer Disc 1
13 (10011338 GES Spring 1
14 10011348 B2ET (SM1/8” X 44) Screw (SM1/8” X 44) 1
15 [10011627 ek ) Top Cover Thread Eyelet 1
16 |* yiika Needle 3
17-1 10013017 RN Counterweight 1
17-2 10012239 RN Counterweight 1
18 10011582 B24ET (SM5/16” X 24) Screw (SM5/16” X 24) 2
19 10010953 W25 (M5X 10) Screw (M5 X 10) 1
20 10011622 | Washer 1
21 110011629 B FFIERT Connecting Rod 1
22 |10007398 Itk Bearing 1
23 (10011175 B 2E Plug 1
24 |10008066 izk 6 2.5x48 0il Wick 1
25 |10011169 Y Pin 1
26 |10011619 RARIEE ! Needle Bar Guide 1
27 (10009103 B2ET (M4 X 16) Screw (M4 X 16) 2
28 |10011340 RARGEEES Slide Block 1
29 10011165 Tk Pin 1
30 [10009074 BRET (M4 X 4) Screw (M4 X 4) 1
31 (10011173 EFFIERT G = Connecting Rod Cover (Rear) 1
32 (10013040 BRET (M3 X 6) Screw (M3 X 6) 2
33 [10011581 EI TR Connecting Rod Cover (Front) 1
34 (10010837 BRET (M4 X 5) Screw (M4 X 5) 1
35 |*% [T Stitch Plate 1
36 (10010833 B24T (SM9/64” X 40) Screw (SM9/64” X 40) 2




35 5 By 34 PRESSER FOOT MECHANISM

36



0B

PRESSER FOOT MECHANISM

55 5 o Ko
on.g Paﬁ?\lo. AR Pescription Nfﬁber
1 [10004127 WRET Screw 1
2 10011913 R R Nut 1
3 [10010492 s Spring 1
4 10011879 M-S 2041 A Presser Bar Connecting Bracket 1
5 110009037 B2ET (M4 X 12) Screw (M4 X 12) 1
6 ]10011883 S5 Presser Bar Guide 1
7 110013732 B2ET (SM11/64” X 40) Screw (SM11/64” X 40) 2
8 110011888 GES Spring 1
9 110011885 AP Presser Bar 1
10 10011457 e ARy g 0il Protector Cover 1
11 {10011108 s Bushing 1
12 [10011180 MiES) Gasket 1
13 (10011878 4 el Collar 1
14 10011887 B24T (SM9/64” X 40) Screw (SM9/64” X 40) 2
15 (10011912 F 2k 7] Cutter 1
16 10011877 B24T (M3 X 3. 5) Screw (M3 X 3. 5) 1
17 |* e JHI 28 44 Presser Foot, Complete Set 1
18 (10010521 KL AR LAY Pin 1
19 110010493 6 F AL A7 2 Spring 1
20 (10010463 6 6 AT AT Presser Foot Lever 2
21 10010649 4 el Collar 2
22 (10013217 B24T (SM3/16” X 40) Screw (SM3/16” X 40) 2
23 (10010464 6 5 P AT Presser Foot Rod 1
24 10010524 Ja ALFFRB LAY Pin 1
25 (10010468 A Hs AR Connecting Plate 1
26 (10003496 WRET Screw 2
27 |10010458 H He JB TR Lifter Lever 1
28 (10011664 B2ET (SM15/64” X 28) Screw (SM15/64” X 28) 1
29 110011886 Y Pin 1
30 10003248 £ Collar 1
31 10010487 H He T B Lifter Link Plate 1
32 (10010904 B24T (SM9/64” X 40) Screw (SM9/64” X 40) 2
33 (10011889 HE A FRAV AR Lifter Lever Stop 1
34 10010469 N AR AL A Lifter Lever 1
35 10011105 s Bushing 1
36 |10010495 0 R A A 1 1 Spring 1
37 |10002772 Y Pin 1
38 10011617 F0 TR A 2 ith # Tension Release Lever 1
39 10011628 Y Pin 1
40 10011625 B2ET (SM11/64” X 40) Screw (SM11/64” X 40) 1
41 [10014069 P2 A b 28 A Tension Release Shaft 1
42 (10011880 LS Spring 1
43 |10011881 BIRARIIE ALY Finger Guard 1
44 110011882 B24T (M3 X 4. 6) Screw (M3 X 4. 6) 1
45 10011884 6 e A ) Pin 1
46 (10003084 R R Nut 1
47 10004599 i Seal Pulg 2




G0t SPERADER MECHANISM

38



gL

SPERADER MECHANISM

75 5 o K
on.g Paﬁ?—\lo. AR Pescription Nfﬁber
1 (20001428 I O Fe A A Connecting Rod, Complete Set 1
2 110011074 MO Eccentric 1
3 [10007400 Itk Bearing 1
4 10011071 P VS T Connecting Rod 1
5 110012162 BRET (M5 X 5) Screw (M5 X 5) 2
6 |10007935 4 el Collar 1
7 110011005 BRET (M4 X 9) Screw (M4 X 9) 1
8 10011055 | Washer 1
9 10011053 A A Pin 1
10 [10012393 | Washer 1
11 [10003084 R R Nut 1
12 [10013016 4 el Collar 1
13 10013015 B2ET (SM11/64” X 40) Screw (SM11/64” X 40) 2
14 [10011073 R E AT Adjusting Lever 1
15 10009008 B2ET (M6 X 16) Screw (M6 X 16) 1
16 [10011658 Nt Driving Shaft 1
17 [10011116 s Bushing 1
18 (10011106 s Bushing 1
19 (10007588 YT IR AT 21 A Needle Bar Rocking Arm, Complete Set 1
20 (10011666 N AT Rocking Arm 1
21 [10011651 NI Rocking Pin 1
22 (10011656 AL i AP 4 Spreader Bar 1
23 (10010907 BRET (M6 X 6) Screw (M6 X 6) 2
24 10011110 s Bushing 1
25 (10011657 MHES) Gasket 1
26 |10011665 | Washer 1
27 10011722 4l Collar 1
28 (10011887 B2ET (SM9/64” X 40) Screw (SM9/64” X 40) 2
29 110011659 INE 250 th il Spreader Holder 1
30 10011662 Eiikay Spreader 1
31 (10009037 B2ET (M4 X 12) Screw (M4 X 12) 2




F4Hartt

LOOPER DRIVING MECHANISM

16

-21

40



L3R4

LOOPER DRIVING MECHANISM

75 5 o He:
ﬁoj.? Paf,s:?\lo. S Pescription Nfri;lber
1 10010951 AT IS 1R SR AL Looper Rocker Connecting Rod 1
2 10010926 AR SRS O e Looper Rocker Eccentric 1
3 10012162 BRET (M5 X 5) Screw (M5 X 5) 3
4 10011660 FEE A A Pin 1
5 [10011653 Erli Washer 1
6 10009467 R R Nut 1
7 |10011655 ASERT RS A Looper Rocker Lever 1
8 10011376 B2ET (M5X 12) Screw (M5 X 12) 2
9 110011661 Y70 AR T 7 AR Looper Rocker Adjusting Guide Plate 1
10 (10009676 24T (M2. 5 X 6) Screw (M2. 5X6) 2
11 10011654 WRET Screw 1
12 10014080 4 el Collar 1
13 110009074 BRET (M4 X 4) Screw (M4 X 4) 2
14 10011946 IR S Looper Rocker Shaft 1
15 (10011652 L I 2 80 AR Looper Rocker Arm 1
16 [10007591 255 SR IS T B4l | Looper Slide Block Pin Sets 1
17 110004350 L BRI AT Looper Connecting Rod 1
18 110011954 A e AR AR A Pin 1
19 110013015 B2ET (SM11/64” X 40) Screw (SM11/64” X 40) 1
20 (10004479 L BRI AT 5 [ B Looper Driving Lever Link 1
21 (10011070 B2ET (SM11/64” X 40) Screw (SM11/64” X 40) 1
22 110004478 BEFERIENT T 1) By Pin 1
23 110004470 e AT RS AN Looper Driving Lever 1
24 (10010907 BRET (M6 X 6) Screw (M6 X 6) 2
25 (10011951 EESaINiiiE M=o IS BN Collar 1
26 10014395 B2ET (M4 X 14) Screw (M4 X 14) 1
27 |10011949 L5 Al Looper Bar 1
28 |10014096 L A Looper Holder 1
29 (10012073 W25 (M5 X 16) Screw (M5 X 16) 1
30 10003073 Eri) Washer 1
31 10011948 5kt Looper 1
32 (10012032 BRET (M4 X 7) Screw (M4 X 7) 1
33 |10014097 LT RET B Needle Guard 1
34 (10014098 B2ET (SM3/32” X 56) Screw (SM3/32” X 56) 1




£ kA FEED DRIVING COTROOL MECHANISM




ZEBIE R

FEED DRIVING COTROOL MECHANISM

75 5 o B
on.g Palef—\lo. AR Pescription Nfri;lber
1 |10011900 R Feed Bar Driving Shaft 1
2 10012056 RS R Main Feed Bar Lever 1
3 10011313 B2ET (M6 X 12) Screw (M6 X 12) 3
4 10011901 =B AR A A Differential Rocker, C.Set 1
5 [10011893 el Collar 1
6 10012162 BRET (M5 X 5) Screw (M5 X 5) 2
7 110011899 T2 B YN SO Slider Link 1
8 110011898 B2ET (SM15/64” X 28) Screw (SM15/64” X 28) 1
9 110011848 Z= 5 i Differential Lever (Inner) 1
10 |10006766 T ERYL: Feed Bar, C.Set 1
11 10011960 B2ET (M5 X 21. 5) Screw (M5X 21. 5) 1
12 [10011961 | Washer 2
13 (10011953 EEN T BET T E Connection Bushing 1
14 (10011958 EEN AT Differential Feed Bar Connection 1
15 10011956 B2ET (M5 X 18. 5) Screw (M5X 18. 5) 1
16 [10011952 R F ST Main Feed Bar Connection 1
17 10011959 LR B4 Connection Bushing 1
18 (10011957 4 el Collar 1
19 [10014080 4 el Collar 1
20 10009074 BRET (M4 X 4) Screw (M4 X 4) 2
21 10002848 Y Pin 1
22 |10011890 GEES Spring 1
23 |10009608 OJE Pl 0-ring 1
24 (10011894 2B MY Differential Lever Shaft 1
25 (10011849 ZNIT Differential Lever (Left) 1
26 (10011264 BRET (M4 X 8) Screw (M4 X 8) 1
27 (10011891 B2ET (SM11/64” X 40) Screw (SM11/64” X 40) 1
28 (10013767 ZE BN ZNERR AL Differential Feed Graduation 1
29 (10010697 B2ET (M4 X 12) Screw (M4 X 12) 2
30 10027405 WRET IR REH 14 Adjusting Nut, C.Set 1
31 10011892 R R Nut 2
32 |10003073 | Washer 2
33 |10005537 | Washer 2
34 (10012028 BRET (M5 X 8) Screw (M5 X 8) 2
35 |10008095 gk & 4x 470 0il Wick 1




FEED DRIVING MECHANISM

4

EAE T

44



RO T

FEED DRIVING MECHANISM

55 5 o Ko
on.g Palef—\lo. S Pescription folber
1 |10012054 TRRL I SRAM AR Feed Bar Guide (Left) 1
2 110011264 BRET (M4 X 8) Screw (M4 X 8) 3
3 [10012046 BB S PR Feed Bar Guide (Right) 1
4 110010907 BRET (M6 X 6) Screw (M6 X 6) 3
5 110012048 BB A OV Pin 1
6 10011993 OV T B Feed Bar Block (Rear) 1
7 |10011458 A Feed Bar Guide (Rear) 1
8 10012052 4 el Collar 1
9 110012049 EE IR Feed Bar Block (Front) 1
10 10006161 gtk Bearing 1
11 [10012051 FEEF I A AT Feed Dog Eccentric, C. Set 1
12 [10004850 TTAL 52 A A Lo Feed Dog Eccentric Pin 1
13 [10004844 Y Pin 1
14 [10004836 PARANIE Feed Dog Eccentric 1
15 (10004848 Itk Bearing 1
16 10004845 ERLEF Feed Dog Driving Connecting Rod 1
17 110004847 LIRS e Feed Dog Regulating Eccentric 1
18 10012050 BRET (M3 X 4) Screw (M3 X 4) 2
19 (10011995 GG Spring 1
20 (10004846 TFER A B e Feed Dog Regulating Plate 1
21 (10004849 FRER M e B B Bl Feed Dog Regulating Gear 1
22 (10014081 BRET (M5X 8) Screw (M5 X 8) 2
23 (10012047 B24T (M3 X 6. 2) Screw (M3 X 6. 2) 1
24 (10012162 BRET (M5 X 5) Screw (M5 X 5) 2
25 10009074 BRET (M4 X 4) Screw (M4 X 4) 1
26 10011994 R Hh AR Feed Dog Driving Shaft Lever 1
27 (10011313 B2ET (M6 X 12) Screw (M6 X 12) 1
28 |10012055 Y Pin 1
29 110011470 ENTF Differential Feed Dog 1
30 10011466 ERLA Main Feed Dog 1
31 10013159 BT (M3. 5X 7. 5) Screw(M3.5X7.5) 2
32 (10011463 FAEERNT AR Feed Bar Shield Holder (Front) 1
33 (10011049 BRET (M4 X 8) Screw (M4 X 8) 2
34 10011459 AR5 B AR Feed Bar Shield 2
35 (10011469 AN BT AR Feed Bar Shield Holder (Rear) 1




LUBRICATING MECHANISM

e s

46



i

LUBRICATING MECHANISM

1 =1 D=
};\1%407.5 Palef—\lo. AR Description Ni&;ﬂir
1 [10011465 [ty o) A5 Bk 0il Receiver 1
2 110010837 BRET (M4 X 5) Screw (M4 X 5) 5
3 |10011468 IR GERT Y1 Lubricant Guiding Block 1
4 110011467 b by A Top Nozzle 1
5 110011464 BRET Screw 1
6 |10011653 | Washer 1
7 [10005537 | Washer 1
8 10009467 R R Nut 1
9 120003697 I pE A FLu o5 0il Filter Cap 1
10 110009037 B2ET (M4 X 12) Screw (M4 X 12) 3
11 {10012090 OJ Pl 0-Ring 1
12 (10014236 TEIM A A 0il Filter 1
13 10012093 BRET (M6 X 5) Screw (M6 X 5) 1
14 [10003330 4 el Collar 2
15 (10012087 3o v 0il Filter Screen 2
16 10012328 [Py s Felt 1
17 10012331 [F]h Suction Pipe 1
18 10012092 AR Plug 1
19 [10007795 M ¢ 3.5X d5X510 0il Tube 1
20 10011461 R A 2 A 0il Pipe Unit 1
21 10011471 R Ak 0il Tube Clam 6
22 10007796 M d4X d6X625 0il Tube 1
23 (10012095 ARk o A ek 0il Tube Joint, Two Way 1
24 110012103 B 0il Tube Joint, One Way 3
25 (10012091 WRET Screw 4
26 |10012086 | Washer 9
27 10012083 A 0il Pump, C. Set 1
28 110004893 R 4e 0il Pump Driving Worm Gear 1
29 (10011887 B2ET (SM9/64” X 40) Screw (SM9/64” X 40) 2
30 10009008 B2ET (M6 X 16) Screw (M6 X 16) 2
31 10014067 Rl e 4 Sk AL Suction Pipe, C. Set 1
32 |10012088 R R Nut 1
33 (10011460 [A] e i A 4R 0il Nozzle For Worm Gear, C. Set 1
34 (10011275 B 22 Hie Dustproof Plate 1
35 (10011271 bR 0il Sight Gauge 0il Receiver 1
36 (10012332 EIMHEEPS Felt Clam 1




RARE ) KB SUBMODEL EXCLUSIVE PARTS

48



R HE T

SUBMODEL EXCLUSIVE PARTS

75 5 o K
on.g Paﬁ?—\lo. AR Pescription Nfﬁber
1 |10023440 LA R Folder 1
2 10011742 A SR HE AR Folder Clamp 1
3 110012723 BRET (M4 X 5) Screw (M4 X 5) 2
4 110011744 BRET (M6 X 5) Screw (M6 X 5) 1
5 (10011380 EESUE ARV AN Folder Support 1
6 10011382 51 4% 2 AR Folder Disc 1
7 110012073 B2ET (M5 X 16) Screw (M5 X 16) 2
8 120003854 JECAR R AR Front Cover 1
9 120003853 JECAR /N BT AR Front Cover (Small) 1
10 10011264 BRET (M4 X 8) Screw (M4 X 8) 4
11 {10011388 IEATHI AR Fabric Slide Plate 1
12 [10011249 | Washer 1
13 10011379 B24T (M5 X 7. 5) Screw (M5X 7. 5) 1
14 10011385 [ 2h Dnstproof Cover 1
15 10011334 BRET (M4 X 8) Screw (M4 X 8) 2
16 10011335 C Tope Guide Holder 1
17 [10011544 Y Pin 2
18 110011377 AT B Tape Guide Adjusting Holder 2
19 110012014 BRET (M5 X 4) Screw (M5 X 4) 4
20 (10011549 B2ET (M5 X 11) Screw (M5X 11) 2
21 |10009467 R R Nut 2
22 (10011387 B E PN Lopper Thread Take-up Cover 1
23 (10011384 WRET Screw 2
24 110011909 BTy Knitted Tape Stand 1
25 110011903 FER A4 Knitted Tape Stand Crank shaft 1
26 |10011902 4 el Collar 1
27 120003875 B Support 1
28 (10011969 BRET (M6 X 5) Screw (M6 X 5) 3
29 (10011866 BRET Screw 1
30 10011865 Je A Adjusting Screw 1
31 10009653 4 el Collar 1




AIEAA & 4 DIRECTLY DRIVING TYPE EXCLUSIVE PARTS

f8) 2 B 5K Simple Direct-drive
HIRDLK 10028549
BIR®IEFE (10028548

50



ELIRHL L

DIRECTLY DRIVING TYPE EXCLUSIVE PARTS

— — —
1 |10014400 B ERE Lower Shaft 1
2 110012166 WZE A 0il Pump Driving Worm 1
3 110014495 RIS A A R AL Main Shaft Sprocket (Lower) 1
4 110013156 B Bk Directly Driving Type Mini-Servo Motor 1
5 10000860 B2ET (M5 X 20) Screw (M5 X 20) 3
6 |10005537 Erli Washer 3
7 [10003073 i) Washer 3
8 [10012174 EEN 1R Mini-Servo Motor Cover 1
9 110011044 B2ET (M4 X 10) Screw (M4 X 10) 3
10 |10007154 ELUR PR AR Control Box 1




BELT LOOP EXGLUSIVE PARTS (1)

e AR (1)

MA& 4k / CONVERSION CHART

Models

| =
2 ||l 2|
S |€|=2|2
3 |E|E|E
“ - | v
175}
.m mﬂ.,ﬂ...u
Fwo A=
| -
8 Mww
p=> - | ~
Q
g =g
AR
m._...ﬂmm
-u = | o=
S - |
e
M
r&ﬁd.l
SU|E|=s]| 2
g7 lH|=]|<
)
o | e
o |K|S|S
e — |
M.ﬁwm
Z
5
g .
= g |8

52



MR 2 (D

BELT LOOP EXGLUSIVE PARTS (1)

- — —
}IJ\I?O? Paﬁ:‘?\lo. AR Description Ni&;ﬂir
1 |20003818 JECAR R AR Front Cover 1
2 120003817 JECHR A AR G Front Cover (Upper) 1
3 |10012642 B2ET (M3. 5X7) Screw(M3.5X7) 3
4 120004081 ey Cloth Plate (Large) 1
5 |* HEHHEMR Slide Cover 1
6 10012223 BRET (M4 X 8) Screw (M4 X 8) 1
7 |10012222 Y Pin 1
8 10011265 TR Spring 1
9 10011877 B24T (M3 X 3. 5) Screw (M3 X 3. 5) 2
10 120003816 | Cloth Plate(Small) 1
11 10012392 b ¥R R Cloth Plate 1
12 10013176 BRET (M4 X 8) Screw (M4 X 8) 2
13 (20003869 JEAR A 42 EEAR Side Cover 1




AR E B R (2) BELT LOOP EXGLUSIVE PARTS (2)

HEPEERE

Size Perts No.

Rt # 5

smm | 10008699
9mm | 10008627
1omm| 10012206
2mm| 10008628
1Smm| 10008702
20mm| 10028965

54



MR L 2 (2)

BELT LOOP EXGLUSIVE PARTS (2)

55 5 o HE
on.g Pafzj?—\lo. S Description Nfri;lber
1 |10012214 4 el Collar 1
2 110009074 BRET (M4 X 4) Screw (M4 X 4) 2
3 (10012213 T H JHI S 2R Support Bracket 1
4 110014395 B2ET (M4 X 14) Screw (M4 X 14) 2
5 [10012226 B AT Lifter Link Lever 1
6 10012196 S AT AT A 41 5 Spring 1
7 110012227 BRET (M5 X 6) Screw (M5 X 6) 1
8 110012198 B 4R T Wrench 1
9 10012195 BRET Screw 1
10 [10012217 T A S i e Guide Plate 1
11 [10011054 BEAT (M3. 5X 10) Screw (M3. 5% 10) 2
12 [10012193 B A Bushing 1
13 [10012197 R R Nut 1
14 [10012199 T HS SR R 2 A Lock Nut 1
15 (10011339 | Washer 1
16 (10012210 S 0 s Spring 1
17 [10010932 | Washer 1
18 110010231 By Washer 1
19 [10012215 Opasy K Pin 1
20 10012205 Y Pin 1
21 (10010196 BRET (M3 X 3) Screw 1
22 110012228 i JA Presser Foot Bottom 1
23 10012218 Je iR Guide (L) 1
24 110012220 A1 iR Guide (R) 1
25 10009747 B2ET (SM1/8” X 44) Screw 2
26 |10012391 VI TIPSR Guide Cover 1
27 |10012211 W2ET (M3. 5X 4) Screw(M3.5X4) 2
28 |10012209 FEEN AR Plate 1
29 |10012211 B2ET (M3. 5X4) Screw(M3.5X4) 2
30 10012207 FEE T Feed Dog 1
31 10011054 BT (M3. 5X 10) Screw (M3. 5X 10) 2
32 |10012204 TER AT Bracket 1
33 |*% LR Main Feed Dog 1
34 10012192 BT H BT B AT Lever 1
35 (10009074 BRET (M4 X 4) Screw (M4 X 4) 2
36 |* e A 44 Presser Foot Ass’ Y 1
37 (10011379 B24T (M5 X 7. 5) Screw (M5X 7. 5) 1
38 |10006742 5L A Feed Bar, C.Set 1
39 10005090 ZE B HE B Guide Plate 1




AR E R (3) BELT LOOP EXGLUSIVE PARTS (3)

56



HERE A (3)

BELT LOOP EXGLUSIVE PARTS (3)

75 5 L Ko
on.g Paﬁ?\lo. AR Pescription Nfﬁber
1 (10004620 F U E R LA Upper Knife Connecting Rod 1
2 110009240 BRET (M3 X 4) Screw (M3 X 4) 2
3 |10004619 BEL 5 PRE S 0 e Eccentric 1
4 110012162 BRET (M5 X 5) Screw (M5 X 5) 5
5 [10004280 S IR YA AL Needle Guard Connecting Rod 1
6 |10010935 Y Pin 1
7 110011477 F 1714 HhAR Upper Knife Driving Shaft Lever (R) 1
8 10011376 B2ET (M5X 12) Screw (M5 X 12) 2
9 110011473 (S87)PABCY SR e Pin 1
10 10010932 [ Washer 1
11 [10009654 4 el Collar 1
12 [10010931 MiES) Gasket 1
13120004232 F U1 A% Byl e Upper Knife Driving Shaft Bracket 1
14 10012089 B2ET (M4 X 25) Screw (M4 X 25) 4
15 10013170 A Plug 2
16 (10011998 s Bushing 1
17 [10012006 s Bushing 1
18 (10012013 Y Pin 2
19 [10011997 ASRIDAL Tk Upper Knife Driving Shaft 1
20 10012007 b Seal Plug 1
21 10010927 MiES) Gasket 1
22 (10012175 V) 1AL shEh th Al Upper Knife Driving Shaft Lever (L) 1
23 (10007548 Y1 AL v RS 2R 1 Pin 1
24 110012208 FERN AR S Plate 1
25 (10014441 BRET (M4 X 6) Screw (M4 X 6) 2
26 10012173 T A Lower Knife Holder (L) 1
27 10012168 YA A Lower Knife Holder (R) 1
28 10012169 Tl Lower Knife 2
29 (10012553 BRET (M4 X 8) Screw (M4 X 8) 2
30 10002954 [ Washer 2
31 (10012241 Vi IWAEED ST Chip Guide Cover (L) 1
32 (10012170 VERVIDAEED Y Chip Guide Cover (R) 1
33 10009747 B2ET (SM1/8” X 44) Screw (SM1/8” X 44) 4
34 110012094 ) J] RE Base Bracket 1
35 10012163 s Bushing 2
36 (10009171 B2ET (M6 X 25) Screw (M6 X 25) 2
37 10012393 Erli Washer 2
38 (10010837 BRET (M4 X 5) Screw (M4 X 5) 2
39 10012176 )T s P R Guide Plate 1
40 10011264 BRET (M4 X 8) Screw (M4 X 8) 2
41 10011166 ER7IpAL: Shaft 1
42 110012172 FEY) ) S e Joint Bracket 1
43 [10012179 VElE s Spring 1
44 |10012164 VI A A R A A Upper Knife Bracket (L) 1
45 [10012165 7] Knife (L) 1
46 10013565 B2ET (SM9/64” X 40) Screw (SM9/64” X 40) 2
47 (10012178 YT e s s Upper Knife Bracket (R) 1
48 110000863 B2ET (M4 X 12) Screw (M4 X 12) 1
49 10012171 H) 7] Knife (R) 1
50 10012167 Y JEFF AL Knift Connecting Rod 1
51 [10005021 B24T (M6 X 16) Screw (M6 X 16) 1
52 |10003084 R R Nut 1
53 |10012219 ) T3 R Lever 1
54 (10012752 B2ET (M4 X 10) Screw (M4 X 10) 1




L F AR (1) JACKET EXGLUSIVE PARTS (1)

o8



AR A (D) JACKET EXGLUSIVE PARTS (1)
5 5 L Ko
ﬁoj.? Pafz?\lo. S Pescription Nfﬁber

1 (10011415 V&R Bl B Supplementary Front Cover Stop 1
2 110011264 BRET (M4 X 8) Screw (M4 X 8) 7
3 (10011472 YRR B Supplementary Front Cover Shaft(Long) 1
4 10011414 LS Spring 1
5 [10009654 4 el Collar 1
6 120003839 JEC AR T BB Front Cover 1
7 110011418 VERR I Bl Supplementary Front Cover Shaft (Short) 1
8 110009074 BRET (M4 X 4) Screw (M4 X 4) 2
9 110011419 VERIHR 22 H Supplementary Front Cover Support 1
10 10011480 V&R Supplementary Front Cover 1
11 {10011475 SRR Edge Guide 1
12 [10010761 Erli) Washer 2
13 110011417 2HE PR Looper Thread Take-up Cover 1
14 (10011474 FEAAHERN Spacer 1
15 10003046 B2ET (M3 X 16) Screw (M3 X 16) 1
16 10011479 B2ET (SM11/64” X 40) Screw (SM11/64” X 40) 1
17 [10010596 Eri) Washer 1
18 (10010835 Erii) Washer 1
19 [10011055 Erii) Washer 1
20 10011170 R R Nut 1
21 (20003858 %5 Cloth Plate(Large) 1
22 (10011416 AR Magnet 1
23 120003859 JECAR A A 425 EEAR Side Cover 1
24 110011613 LR 48 Hh AR Min Feed Bar Lever 1
25 (10011671 ZE B ZNERR AL Differential Feed Graduation 1
26 |10011673 BIRARIE AL S Finger Guard 1




Eitia R EEHRHF (2) JACKET EXGLUSIVE PARTS (2)

60



AR A (2) JACKET EXGLUSIVE PARTS (2)
75 5 L Ko
on.g Pafs:?\lo. S Pescription folber

1 |10004619 BEL 5 ORE S w0 e Upper Knife Eccentric 1
2 110012162 BRET (M5 X 5) Screw (M5 X 5) 3
3 110004620 F U E R LA Upper Knife Connecting Rod 1
4 110004280 S IR YA AL Needle Guard Connecting Rod 1
5 (10010935 Y Pin 1
6 (10010930 S5 IR JUNERF Needle Guard Driving Shaft Arm 1
7 110010196 BRET (M3 X 3) Screw (M3 X 3) 6
8 10011376 B2ET (M5X 12) Screw (M5 X 12) 3
9 110009240 BRET (M3 X 4) Screw (M3 X 4) 1
10 110011477 1 7045 HAR Upper Knife Driving Shaft Lever (Right) 1
11 {10011473 (S87)PABCY S e Pin 1
12120004232 F U1 A% Byl e Upper Knife Driving Shaft Bracket 1
13 10012089 B2ET (M4 X 25) Screw (M4 X 25) 4
14 [10012013 Y Pin 4
15 110013170 B 2E Plug 2
16 (10010931 MiES) Gasket 1
17 [10009654 4 el Collar 1
18 (10010932 Eri) Washer 1
19 [10011998 s Bushing 1
20 10012006 s Bushing 1
21 10011997 ASIDAL Tk Upper Knife Driving Shaft Lever (Left) 1
22 |10008063 Mizk d1.5x27 0il Wick 1
23 |10012007 i Seal Plug 1
24 110010927 MiES) Gasket 1
25 (10011851 AR7IPAViE Upper Knife Driving Shaft 1
26 |10002778 Y Pin 1
27 10011856 gk 0il Wick 1
28 110011862 NSRIDARNTEES Upper Knife Connecting Block 1
29 (10011813 YT P Pin 1
30 (10009074 BRET (M4 X 4) Screw (M4 X 4) 1
31 10004788 i Seal Plug 1
32 |10008071 gk d2Xx1.5 0il Wick 3
33 |10008095 gk 4Xx 10 0il Wick 1
34 10012008 A RVIPAR: N Upper Knife Holder 1
35 (10010907 BRET (M6 X 6) Screw (M6 X 6) 1
36 |10012009 )5 4 e Chip Guard 1
37 10009600 BRET (M3 X 6) Screw (M3 X 6) 2
38 (10012002 ARZIpa] Upper Knife 1
39 [10009586 B2ET (SM9/64” X 40) Screw (SM9/64” X 40) 1
40 |10012011 TG A A Lower Knife Holder 1
41 [10004852 Tyl Lower Knife 1
42 110012005 T R Lower Knife Clamp 1
43 110011101 B2ET (SM11/64” X 40) Screw (SM11/64” X 40) 1
44 (10012010 TR T s S A Lower Knife Holder Bracket 1
45 110010997 BZET (M6 X 20) Screw (M6 X 20) 2
46 (10011999 TRNAJ) ) R e A R Lower Knife Holder Locking Pin 1
47 110011264 BRET (M4 X 8) Screw (M4 X 8) 2
48 110012012 ASRZIpAL: Upper Knife Holder Pin 1
49 10011070 B2ET (SM11/64” X 40) Screw (SM11/64” X 40) 2
50 10010929 4 Collar 2
51 10012003 i Spring 1
52 10012000 195 yih w5 0il Defender 1
53 (10010837 BRET (M4 X 5) Screw (M4 X 5) 2




JACKET EXGLUSIVE PARTS (3)

L6 AR (3)

62



A& A (3) JACKET EXGLUSIVE PARTS (3)
75 5 L Ko
on.g Pafs:?\lo. S Pescription folber

1 [10011810 B2ET (M4 X 12) Screw (M4 X 12) 1
2 10011808 e Tape Holder 1
3 110011044 B2ET (M4 X 10) Screw (M4 X 10) 2
4 110010761 Erli Washer 4
5 110011807 B2ET (M4 X 12) Screw (M4 X 12) 1
6 120003861 LR R Tension Roller Holder 1
7 [10010751 s Bushing 1
8 10011857 s Bushing 1
9 110011614 AR Tension Roller (Large) 1
10 110009074 BRET (M4 X 4) Screw (M4 X 4) 5
11 10011812 WRET Screw 1
12 [10011859 R R Nut 1
13 10011816 AT Roller Lever 1
14 110009600 BRET (M3 X 6) Screw (M3 X 6) 2
15 (10012318 Eri Washer 2
16 (10011858 GiES Spring 1
17 [10003083 Erii) Washer 1
18 (10003248 4 el Collar 1
19 {10011850 VA TR S e Tension Link Shaft 1
20 10010835 [ Washer 1
21 10011811 W IR E B Tension Link 2
22 (10009074 BRET (M4 X 4) Screw (M4 X 4) 4
23 (10011817 W R F 4 Roller Shaft (Small) 1
24 (20002481 TR At Tension Roller (Small) 1
25 (10011815 AT Unit Tape Guide Wire 2
26 (10010196 BRET (M3 X 3) Screw (M3 X 3) 3
27 10011852 G Tape Guide 2
28 (10011860 WRET Screw 1
29 110011854 NSRBI Tape Guide Stop 1
30 (10011264 BRET (M4 X 8) Screw (M4 X 8) 1
31 (10010795 BRET Screw 1
32 |10010793 Erli) Washer 2
33 [10011675 TS e B Tape Guide Bar Holder 1
34 (10013015 B2ET (SM11/64” X 40) Screw (SM11/64” X 40) 1
35 (10011674 AT Tape Guide Bar (Long) 1
36 |10011669 AT AT A Tape Guide Unit 1
37 10011668 NS AR Tape Guide 1
38 (10009255 B2ET (SM1/8” X 44) Screw (SM1/8” X 44) 2
39 10011615 LR RRIE Eye Guard Support 1
40 [10011164 LA Eye Guard 1
41 [10011670 BEAT (M2. 5X 4. 5) Screw(M2. 5X 4. 5) 2
42 [* e I 2H At Presser Foot, C. Set 1
43 |* i Needle Clamp 1
44 |* Lo Stitch Plate 1
45 |* R Main Feed Dog 1
46 |* EETF Differential Feed Dog 1




Liein & AR (4) JACKET EXGLUSIVE PARTS (4)

64



AR A (4) JACKET EXGLUSIVE PARTS (4)
75 5 L Ko
ﬁoj.? Paﬁ:‘?\lo. S Pescription Nfﬁber

1 |10011814 AR A Roller Shaft 1
2 110012162 BRET (M5 X 5) Screw (M5 X 5) 4
3 [10011861 Erli Washer 1
4 110003273 4 el Collar 1
5 110011809 o Clutch, C. Set 1
6 |10011853 s Bushing 1
7 110011264 BRET (M4 X 8) Screw (M4 X 8) 1
8 110011855 VEEES o Clutch Lever Pin Adjusting Plate 1
9 110013040 BRET (M3 X 6) Screw (M3 X 6) 2
10 |10014231 WRET Screw 1
11 120003860 LV G A ] 5 4 Tension Roller Holder Bracket 1
12 10011313 B2ET (M6 X 12) Screw (M6 X 12) 4
13 [10011554 (e ERIE Upper Shaft (Right) 1
14 [10011610 A m O R Clutch Eccentric, C.Set 1
15 [10011551 G R IERT Clutch Driving Rod 1
16 (20003814 Fht Handwheel 1
17 110010907 BRET (M6 X 6) Screw (M6 X 6) 2
18 [10011555 O A R A AR Pin 1
19 [10011609 A AR Pointer 1
20 10021296 Itk Bearing 1
21 10011552 ERERE RN E Bushing 1
22 |10003019 Erii) Washer 1
23 |10003084 R R Nut 1
24 |10011806 A AR ISR B A Clutch Rod Cover, C. Set 1
25 (10011044 B2ET (M4 X 10) Screw (M4 X 10) 2




RARMA SUPPORTING BOARD

66



SR

SUPPORTING BOARD

=) = Fr -
1 110011278 AR Supporting Board 2
2 110012098 B2ET (M6 X 15) Screw (M6 X 15) 4
3 [10011269 i 0il Resrvoir Rubber Cushion 4
4 10011280 R R Nut 4
5 110011277 B2ET (M8 X 95) Screw (M8 X 95) 4
6 |10011279 Erli Washer 12
7 |10003125 R R Nut 12
8 10011270 i) Washer 12
9 |10011276 SRS 7 Supporting Board Rubber Cushion 4
10 10012097 [ Washer 4




THEAD STAND

68



THEAD STAND

5 45 ok Hht
No. Pars No. Number
1 |10004956 TR LR Thread Stand
2 110004282 o R Column Cop 1
3 110004293 R Column Pipe 1
4 110004335 RS Thread Guide Holder 1
5 110002937 BRET (M4 X 25) Screw (M4 X 25) 1
6 (10005297 2L Nut 2
7 110002958 BRET (M4 X 12) Screw (M4 X 12) 1
8 10004346 T ERAT AT Thread Guide Arm 1
9 [10004334 TR AT S A Thread Guide Holder 1
10 10002851 BET (M6 X 5) Screw (M6 X 5) 2
11 [10006076 T AT Thread Guide 1
12 110004286 PR Column Pipe Connector 1
13 {10003301 BRET (M5 X 14) Screw (M5 X 14) 4
14 (10002953 2L Nut 11
15 |10004291 LRI P Column Pipe 1
16 (10004295 Py Washer 1
17 10004290 Py Washer 2
18 (10002985 2L Nut 1
19 [10006345 ASuES TS Thread Hanger 1
20 (10004289 JURS R Thread Guide Pipe 5
21 10004285 JURS R Thread Guide Bushing 5
22 10003022 Py Washer 4
23 10004298 ASuESE S Thread Hanger 1
24 110006351 P UES R Thread Hanger 1
25 (10003312 BRET (M5 X 30) Screw (M5 X 30) 2
26 10004288 il Spool Pin 5
27 110004287 2L 5 Rl TR B Spool Cushion 5
28 |10004281 LR BN Spool Mat 5
29 10004299 235 Spool Seat Disc 5
30 10004284 P UES R Thread Hanger 1




W& ATTACHMENT BOX

o)




BT

ATTACHMENT BOX

55 ; o Ko
on.g Paﬁ?\lo. AR Pescription Nfﬁber
1 |10004956 TLERER AR AL Thread Stand 1
2 10011274 Je A Beef Cover 1
3 110011272 B2ET (M6 X 46) Screw (M6 X 46) 2
4 SO ZH AT Supporting Board, C.Set 1
5 110004247 SRR GE Thread Tweezers 1
6 |10013982 SECTET] Screwdriver 1
7 |* yiika Needle 10
8 10011273 ZELL Hook 1
9 110014236 PEI AR AL 0il Filter 1
10 10011360 T 4% Chain 1
11 {10014203 b /r) Hook 2
12 [10014122 W78 Spanner (7#) 1
13 [10009687 N 3R T4t Hexagonal Wrench (4#) 1
14 110009685 WS IR T3¢ Hexagonal Wrench (3#) 1
15 110009686 NN T2. b Hexagonal Wrench (2. 5#) 1
16 [10009270 W7S ] Hexagonal Screwdriver 1
17 [10008932 b= Funnel 1
18 10011155 ERTHP I HP Oiler 1
19 10004882 TH A Jerrican 1
20 [10005523 VU1 B R AR AR Explain Book 1
21 10014375 AR ZH A Pedal C.Set 1
22 (10011311 ML Machine Cover 1
23 [10011547 | F#E44L S0 Left 1
24 10011486 | FEESEAT T 1) Right 1
25 20002539 {3 g2 414 Eyelet 1
26 |10011548 1811 2% 72 5 ) Fabric Guide (Left) 1
27 |10011542 1 447 F 10 Fabric Guide (Right) 1
28 [10011545 B2ET (M3 X 3. 3) Screw (M3 X 3. 3) 1
29 110002998 i Washer 1
30 (10011309 PURERR Prevent Chain Plate 1
31 (10013178 B2ET (M4 X 12) Screw (M4 X 12) 1
32 110010761 Erli) Washer 1




®

=

BOX

72



LA

BOX

(

=

Pars No.

Iy

i

Description

Ko

Number

© 0 N O U1 = W D

—
o

10008393
10004555
10004557
10004556

HLLAS
aich

Foi
B EAR

Carton

Plastic Form(Lower)
Plastic Form(Upper)
Attachment Box

U

DO = = = = e = e
O © 0 N O U =W N~

O DN DD DN DD DN DN DN
O © 0 N O Ul AW D

B W W W W W w W w w
O © 0 N O U WD

[ s e = S N
S © 00 N O U W N

o1 o1 o1 o1 O
Ol = W DD







